
tpomag.com
MAY 2019

SIOUX FALLS BIOSOLIDS LAND APPLICATION 
PROGRAM STRIVES FOR PRECISION | 32

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

SUSTAINABLE OPERATIONS:

Renewable energy 
in Sonoma, California | 26

TECHNOLOGY DEEP DIVE:

Online BOD 
measurement | 30

Municipal 
Farmers

ANNUAL

COMPANY
DIRECTORY

PAGE 54 

IN MY WORDS:

What’s new in 
water research? | 38

Philip Greenwood
Residue Coordinator
Sioux Falls, S.D.



http://www.proseries-m.com
http://www.blue-white.com


Screw Pumps

Open Screw Pumps

Enclosed Screw Pumps

A
ll tra

d
e
m

a
rk

s o
w

n
e
d
 b

y La
k
e
sid

e
 E

q
u
ip

m
e
n
t C

o
rp

o
ra

tio
n
. ©

 2
0
1
9
 La

k
e
sid

e
 E

q
u
ip

m
e
n
t C
[...]
• Simple start-up and shut-down with unattended operation for remote locations
• Automatic procedure for cleaning and draining unit for offl ine storage

City of Rushville, IN
� Tertiary/CSO application
� Wet weather TSS and BOD effl uent less than 10 mg/l

AquaStorm_2019NEW_9x10.875.indd   1 3/20/19   10:56 AM

Booth 3813

http://www.aqua-aerobic.com


30     TREATMENT PLANT OPERATOR

Eye on BOD
SENTRY TECHNOLOGY USES BIOELECTRODE SENSORS TO GIVE CLEAN-WATER PLANT OPERATORS 

REAL-TIME INSIGHTS TO VARIABLE CONDITIONS IN BIOLOGICAL TREATMENT PROCESSES

By Ted J. Rulseh

B
OD in wastewater influent varies with time, sometimes changing 

slowly and regularly, other times changing suddenly.

Inflow and infiltration, a sudden high-strength discharge from an 

industrial facility, a toxic load from an unauthorized chemical release — 

these and other events can have significant impacts on biological processes, 

effluent quality and permit compliance.

Classically, plant operators have monitored influent and effluent BOD by 

way of grab samples analyzed in a laboratory. Now Island Water Technologies 

has introduced the SENTRY sensor platform, giving operators real-time infor-

mation about wastewater quality and biological activity in their processes.

The system uses bioelectrode sensors to continuously monitor the meta-

bolic activity of process biology so operators can detect changes quickly and 

make adjustments as needed. Patrick Kiely, Ph.D., is the founder and CEO 

of Island Water Technologies; Richard MacEwen manages the water and 

sewer utility in Charlottetown, Prince Edward Island, and is an early adopter 

of the SENTRY technology. The two talked about the SENTRY offering in 

an interview with Treatment Plant Operator.

 

: What problem were you looking to address with this technology?

Kiely: Wastewater streams into biological treatment plants are always 

changing. There are fluctuations during the day and through the week. 

Many designers tend to assume that a biological reactor will perform at a 

steady state, but that’s not the case. And biology often doesn’t respond well 

to changes. Fluctuating wastewater streams can have serious impacts on the 

cost of energy for treatment and can lead to fines for being out of permit 

compliance. We looked at the marketplace and found no product that gave 

operators real-time insights into biological activity in their processes.

 

: How do operators watch their processes in the absence of this 

technology?

Kiely: They analyze grab samples to measure wastewater quality param-

eters such as BOD or COD once a day or sometimes once a week. Then they 

have to deal retroactively with imbalance events when they manifest them-

selves in the effluent. Our technology provides a new level of granularity for 

understanding when things are happening or when things are going wrong, 

to the minute.

 

: What is the basic nature of the SENTRY technology?

Kiely: Our bioelectrode sensor has two conductive surfaces. We make 

the surfaces active and set the surface for respiration. Biology from the waste-

water stream grows on those surfaces. The microorganisms then consume 

the wastewater organics that are close to the sensor surfaces and, instead of 

respiring to oxygen or CO2, they donate electrons to the electrode surface. 

We measure the flow of electrons coming from that biosurface. The result-

ing value is then displayed on an online dashboard.

2

TECHNOLOGY
DEEP DIVE

1

‘‘
We can put the sensors anywhere in the 

wastewater process so the operator gets  

a visual interpretation of the biological activity  

anywhere in the system.”
PATRICK KIELY

1. The SENTRY device is deployed inside a sleeve attached to a PVC pipe with

 U-bolts and suspended in the wastewater stream.

2. The sensors can be installed in primary clarifiers, nutrient bioreactors,

 the effluent stream, and elsewhere in the process.



tpomag.com    May 2019   31

 

: How often are these measurements taken?

Kiely: A new data point comes up on the screen every minute. So in effect, 

for an operator, it’s almost like a real-time respirometer for that biofilm. We 

can put the sensors anywhere in the wastewater process so the operator gets a 

visual interpretation of the biological activity anywhere in the system. It’s a 

real-time tool for understanding when the system is doing well or not doing well.

 

: How is the data actually presented?

Kiely: We provide three levels of information. The first is instantaneous 

events. The bioreactor is stable, and then something happens. Now the oper-

ator can see in real time how the biology has responded. It’s quantifiable. 

The second level is aggregated data. We can take data from days, weeks, 

months or years, aggregate it, and provide nice insights on times of day or 

days of the week when biological activity is highest or lowest. The third level 

makes use of the linear relationship between biological activity and bioavail-

able carbon (BOD, COD or TOC). So instead of displaying the information 

on a graph as microbial activity, we can use that correlation and display it 

as the metric the operator is most interested in.

 

: What is involved in installing this technology?

Kiely: The device looks like a pH probe. We put a sleeve over it, attach it 

to a PVC pipe with U-bolts and suspend it in the wastewater stream. We can 

install sensors throughout the process, from primary clarifiers to nutrient 

bioreactors to the effluent stream. The sensors are typically installed in two to 

three hours. On the online dashboard, we can set alerts so if the reading goes 

above or below a certain threshold, the operator receives a notification.

 

: How is the purchase of this technology structured?

Kiely: We provide the equipment at no initial cost to the client. We pro-

vide training over the first 30 to 60 days to make sure they understand the 

information and that the information is relevant to their process. After that, 

we provide a subscription-based service. To access the data, they log on to 

their own secure website.

 

: What role has Charlottetown played in developing this technology?

MacEwen: We’re interested in technology development and helping 

entrepreneurs make progress, especially if it can also help us. We’re a small 

utility in a small province and willing to help to make thing better for any-

one on Prince Edward Island. Right now we’re helping with trials at our 

wastewater treatment plant, which has a design flow of 6.8 mgd and an aver-

age flow of 4.7 mgd. We have four sensors installed: two on the influent and 

two on the effluent.

 

: How have you benefited from the technology so far?

MacEwen: It can give us a real-time measurement of BOD. Typically 

it’s five days from when you take a BOD sample to when you know what the 

BOD is. You can use COD as an approximation, but even that takes a few 

hours and you’re only getting one data point from the sample. The SENTRY 

technology gives us a continuous monitoring indication of what the BOD is 

coming into the plant and going out.

 

: What observations have you made based on the information?

MacEwen: It can show us how our BOD drops on a rainy day when we 

see I&I. Or, if someone dumps something into our system that they shouldn’t, 

we can detect that with the sensors. For example, a dairy processing facility 

had an accidental discharge, and we could see that BOD load come through. 

It helps us understand what is happening. You can see a bump in the BOD 

load, and that helps explain why you may be having trouble downstream.

 

: Where else is this technology deployed?

Kiely: We had two years of working with commercial partners before 

we launched it. We’ve installed systems in Thousand Oaks, California; 

Ontario; Atlantic Canada; and China, Germany and Hungary. There are all 

sorts of applications with municipal and industrial treatment facilities.   

A graph shows a weekly repeating trend in bacterial activity with 

the SENTRY probe, correlating to BOD in the wastewater stream.

www.allmaxsoftware.com

AllMax Software can
save you time and make

your job easier!

Contact us today to
find out how.

800-670-1867 sales@allmaxsoftware.com

http://www.allmaxsoftware.com
mailto:sales@allmaxsoftware.com


32     TREATMENT PLANT OPERATOR

SIOUX FALLS BIOSOLIDS LAND APPLICATION PROGRAM STRIVES FOR PRECISION 

IN APPLYING NUTRIENTS AT AGRONOMIC RATES FOR THE CROPS TO BE PLANTED

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Jay Pickthorn

Municipal Farmers

wastewater: BIOSOLIDS

top performer

Equipment operators on the Sioux Falls biosolids team include, 

from left, Bryan Runge, Matt Voeltz and Gary Ketcham. At the 

right is Philip Greenwood, residue coordinator.



tpomag.com    May 2019   33

A
nyone who thinks biosolids application 

is just a matter of driving a tank truck 

across a field needs to visit Sioux Falls, 

South Dakota.

Philip Greenwood and his team take the same 

sophisticated approach when applying the city’s 

Siouxpergro liquid biosolids as progressive farm-

ers take in using manure or commercial fertilizer 

on their land.

The team uses a software-based technology to 

apply the material at 6 percent solids 

at precise agronomic rates, tailored to 

the soil nutrient content and the needs 

of the crop. “In reality, we’re municipal 

farmers,” says Greenwood, residue coor-

dinator with the city of Sioux Falls 

Water Reclamation Division.

Each year the Sioux Falls Water 

Reclamation Facility produces about 

2,800 metric dry tons of biosolids, most of it injected 

into the soil on corn and soybean fields or surface-

applied on hay ground. The program dates back 

to 1995 and has operated essentially the same way 

since, except for periodic upgrades to stay current 

with application technology.

 

SATISFIED CUSTOMERS
Sioux Falls dewatered and landfilled its bio-

solids before turning to beneficial use in 1995. The 

program started out strong and has persisted, says 

Greenwood, in his ninth year with the Water Recla-

mation Division and five years into his current role.

“The person the city hired to start up the land 

application process had a farm background,” Green-

wood says. “He knew a lot of farmers and basically 

started knocking on doors asking if they were inter-

ested in the product. He did a good job of sales and 

got a lot of farmers signed up. I inherited 95 per-

cent of the current customers from him. Occasion-

ally a neighbor sees what’s going on, calls and asks 

to be signed up. All our customers are happy 95 

percent of the time.”

The water reclamation facility (21 mgd design, 

17.4 mgd average) has a tertiary process that starts 

with a three-channel rotary drum screen (HUBER 

Technology) and an aerated grit chamber. After 

four primary clarifiers, the flow passes through 

first- and second-stage trickling filters, each set 

followed by intermediate clarifiers.

A pump station delivers the flow to the activated 

sludge process consisting of six trains, each three 

basins long. Air is delivered by two of four Roots 

blowers (Howden) by way of coarse-bubble diffus-

ers. That is followed by four standard concrete sec-

ondary clarifiers, anthracite fixed-bed media filters 

and chlorine contact before discharge down a cas-

cade aerator to the Big Sioux River. “We only have 

to chlorinate during whole-body contact season, which 

is May through September,” Greenwood says.

‘‘
The guys are out there working hard for long hours, 

getting the product onto the fields and doing it in 

as effective and safe a manner as anyone can expect.”
PHILIP GREENWOOD

Sioux Falls (South Dakota) 
Water Reclamation Facility: 
Biosolids Program
www.siouxfalls.org

FOUNDED: 

1995

POPULATION SERVED: 

183,000

FACILITY FLOWS: 

21 mgd design, 17.4 mgd 
average

BIOSOLIDS PROCESS: 

Anaerobic digestion

BIOSOLIDS VOLUME: 

2,846 dry metric tons

BIOSOLIDS USE: 

Land application Gary Ketcham works on a slurry wagon used for biosolids  

application in the fields.

http://www.siouxfalls.org


34     TREATMENT PLANT OPERATOR

Primary and secondary sludges pass through a gravity thickener before 

being pumped to four anaerobic digesters, fed alternately for four-hour inter-

vals. Digested material is pumped to a pair of 8.5 million-gallon lagoons. An 

electric-over-hydraulic dredge (Mud Cat, Division of Ellicott Dredge Tech-

nologies) then feeds the trucks with material for delivery to the farms.

The digesters’ floating covers are being replaced with fixed covers and 

new mixers. The biogas feeds a cogeneration system with three engine-gen-

erators (two Caterpillar Inc., Electric Power Division, and one Jenbacher/

GE Energy Management). That system produces about 40 percent of the 

facility’s electricity.

INSIDE JOB
Unlike many communities, Sioux Falls operates its biosolids program 

mostly without contractor support. Field team members are Bryan Runge, 

lead equipment operator, and Gary Ketcham, Matt Voeltz and Zack Lundy 

(part time), equipment operators.

In the early years, a balloon-tire TerraGator machine (AGCO) injected 

the material into the soil. Today, the team hauls the biosolids with three 

semitractors pulling 6,500-gallon tank trailers. They apply the material with 

a Balzer slurry wagon developed for cattle and hog facilities and modified 

by the manufacturer for biosolids. It is pulled by a Challenger MT955C 

tractor (AGCO).

To support true agronomic-rate application, the team uses the Balzer 

Rite-Rate system, which enables accuracy to within 10 gallons per acre. The 

Balzer Magnum injection system is a heavy-duty implement designed for 

incorporating manures. On corn and soybean ground, biosolids are typi-

cally injected 6 to 8 inches deep. “We have the ability to go down to about 

12 inches if somebody want us to go that deep, but that gets a little hard on 

the equipment,” Greenwood says. Hayfields receive surface applications dur-

ing summer.

 

PUT TO THE TEST
Accurate agronomic application requires thorough testing of the biosol-

ids and the soils in compliance with South Dakota and federal regulations. 

“All material that goes out to our lagoons is sampled once weekly for ammo-

nia, TKN and percent solids and once monthly for heavy metals,” Green-

wood says. “Fecals are done the first seven days of the month.

“Once it’s out in the lagoons, it’s tested before we go 

to the fields. We grab fecals the first seven days of the 

month that we apply. On the first day of a week that we apply, we grab a 

weekly sample for ammonia and TKN. On the first day of every month that 

we apply, we run ammonia, TKN and heavy metals.”

For soil testing, the team contracts with a local provider. “We do the soil 

sampling as soon as the field is harvested and the farmer has contacted us,” 

Greenwood says. “For any field 40 acres or under, we take 20 samples and 

composite them together, both for the upper 6 inches and at 6.1 to 24 inches. 

Every additional 40-acre piece also requires 20 samples.” Biosolids are then 

applied uniformly across the fields at a rate determined by testing and the 

crop requirement.

South Dakota has a statewide general biosolids permit. “As the biggest 

entity in the state, we have a recurring permit and we’ve got a few more 

restrictions than many of the small towns that land-apply just once every 

few years,” Greenwood says. “We have to pre-submit all our fields just 

one time.”

For each site, Greenwoods sends the state Department of Environment 

and Natural Resources an aerial photo denoting roads, houses and wells 

(which require a 300-foot setback), waterways and soil types. “Being so close 

to the Big Sioux River, there’s a source water protection district in place,” 

Greenwood says. “We’re not allowed to apply anywhere within that district. 

If it’s relatively close, we’ll indicate on the aerial photo where it is.”